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" STANDARD SAMPLE No. 5¢ e
CARBON. BILICON. ) PHOSPHORUS, SULPHUR. |MANGANESE.
TOTAL. a o ] 7 SE o "
, 3 : - |88BE| 3| 2| 818388 2 |w. | . |EE | d
< oanavwst] 8 |z G| . | L |EoEB] 2] 8|88 |Me |=85|ss |82 | & | £ a | B
O4 1o = ® = b SR 9T =] O soR | Qe < -oF] = a =]
S |EeE| B | B |EREAmSc| BE | an |87 | g3 |Rd2|E2 |BE | d |sz| < | B |8 | B
ES|RER| B | & |mEl et BE |58 | 88 | BS |25 A5 | S8 S BE|E | g | 8 |4
SR 320 2 |2 |AAEE|2|¥ |3 |ERFE| S| |2 |gE 5|5 |5
A 8l 8| 8 |”RygpPRE|E |2 |8 |BR |« 5 | RS 8 | B 2 |8
1 2.61 2.02 | 0.59 | 1.85 | 1.87 |0.084 [0.223 0.049 [0.052 [0.822 0.082 |-l <005 [
% 2. 67 2.10 | .57 179 | .225 | .050 | .053 | .823 [......_. .093 [<0.02 | <.005
B 2.65 | 2.64 | 2.18 | .47 | 1.80 | 1.81 |1.062 | .231 0.227 | .054 | 049 | 774 .107 '
B AL 2.69 |oeeee_.] 2.09 . GO 1.86 | .084 0. 226 0. 227 . 053 .824 .078
e 2.70 | le2azl s8], 1.82 | .070 | .223 .048 | 817 | .098 |.
i 2.62 et leeened] 181 1.86 | 061 | . 229 061 |.i...| 805 (0.785 | .105 |.
7263208208 .55 1.91 222 | .048 | .048 | . 802" .
Y |20 2.08 | .62 | 185 .09 | .229 050 |.. .80
O 1261 L 218 .43 | ... 180 |.07 | .22 .230 052 | .042 | .80 090 :
‘ 52 1Y I 1.87 [-.064 | .227 . 048 .81 .092
o183 185 | .227 | .226 | .229 | .227 | .051 | .049 | .809 | .793 1
oGex Av.| 265 21| 5| uss  |.oi3| o2 .050 .806 | .08 |< .02 |<.005 |<.005
.. 1 Same bs; Shimer’s volumetric method.
'INDEX,TO ANALYSTS '
1. L. F. Witmer, Bureau of Standards. : ' 6. A. D. Shankland, Bethlehem Steel Co., South Bethlaheinf Pa“
- 2. Routine L'xhomtory, lmrmu of Standards, F. H. Tucker in .. 7. Saunders & Franklin, Providence, R. I :
i charge. ! ; o -~} . 8 H.E. Slocum, Jones & Laughlin Steel Co., South Side Depart-»
57 Porter W. Shimer & Q01 Easton, Pa, : SRR ment Laboratory, Pittsburgh, Pa. '
o4l Booth, Garrett & Blair, »I']ul adelphia, Pa. ’ ) ~ 9. W, D. Brown, Carnegie Stecl Co., Duquesne Works.
b TG Kelly, Tenn. Coal, Tron & Railroad Co. 10. 1. A. Nlchola.s, Carnegle Steel Co., Clairton Works.
N. B.—Ascast, this iron contained 3.85 per cent total ca.rbon Most of the loose graphite was purposely blown outmprepanng the sample, but .
its loss has affected i in no way the nature of t! ecompounds nmtmgmthe non, whlc a.rethose propertothe uona.sca.st .
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